International Journal of
Environmental Research

and Public Health

Article

Application of Integrated Fixed-Film Activated Sludge in a
Conventional Wastewater Treatment Plant

Magdalena Kus$nierz

check for
updates

Citation: Kusnierz, M.; Domarnska,
M.; Hamal, K.; Pera, A. Application
of Integrated Fixed-Film Activated
Sludge in a Conventional Wastewater
Treatment Plant. Int. ]. Environ. Res.
Public Health 2022, 19, 5985. https://
doi.org/10.3390/ijerph19105985

Academic Editor: Yung-Tse Hung

Received: 5 April 2022
Accepted: 13 May 2022
Published: 14 May 2022

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.
Licensee MDPI, Basel, Switzerland.
This article is an open access article
distributed under the terms and
conditions of the Creative Commons
Attribution (CC BY) license (https://
creativecommons.org/licenses /by /
4.0/).

, Magdalena Domariska *(°/, Kamila Hamal and Agnieszka Pera

Institute of Environmental Engineering, Faculty of Environmental Engineering and Geodesy, Wroctaw University
of Environmental and Life Sciences, Plac Grunwaldzki 24, 50-363 Wroctaw, Poland;

magdalena. kusnierz@upwr.edu.pl (M.K.); kamila.hamal@upwr.edu.pl (K.H.); 113002@student.upwr.edu.pl (A.P.)
* Correspondence: magdalena.domanska@upwr.edu.pl; Tel.: +48-713205579

Abstract: It is often only at the operation stage of a wastewater treatment plant that there is a
need to adjust the treatment process in terms of variable hydraulic capacity, increased pollutant
load, high/low concentration of suspended biomass, or the unfavorable phenomenon of reduced
sedimentation capacity of the activated sludge. One of the ways to improve the treatment process
efficiency is to increase the biologically active surface by using bio-carriers in the form of fibers,
materials, or bio-balls. This paper presents the results of a wastewater treatment plant operation
during the period of six months after the implementation of the integrated fixed-film activated
sludge (IFAS) technology. The research showed that microorganisms developed both in the activated
sludge and on the fibers, positively influencing the activated sludge condition. During the start-up
of the IFAS process, ciliates predominated over the other species. However, as oxygen content
was high (2 mg/dm? and more) and textile beds were used, the protozoan population developed
intensively, and small metazoans became increasingly common. Throughout the research period,
nitrifying and phosphorus-accumulating bacteria were observed both in the activated sludge and on
the fibers. Between the 59th and 184th day of operation, numerous microorganisms were detected
on the fibers and in the activated sludge, testifying to low biological oxygen demand, good aerobic
conditions for nitrification, and long sludge age. However, the process seemed to break down
after day 72, when the occurrence of metazoan led to reduced sludge production; after day 88,
chemical oxygen demand and total suspended solids in the outflow increased, and oligochaetes and
rotifers dominated the suspended sludge and fibers. Results also showed that the textile bed and
low ammonia concentration became an excellent substrate for the development of Stentor sp. With
regard to chemical and biological oxygen demand, total nitrogen- and total phosphorus-effluent
concentrations were mostly within the legally permissible limits throughout the 184 days of operation.

Keywords: textile fixed bed; IFAS; MMBR; wastewater treatment; FISH; Stentor sp.

1. Introduction

Although the range of technical and technological solutions available at the stage
of planning an effective wastewater treatment process is relatively large, a number of
unforeseen problems often appear already at the operational stage. There are a lot of
wastewater treatment plants (WWTPs) whose operators struggle with variable hydraulic
performance [1], an increased inflow of the pollutant load [2,3], high/low concentration
of suspended biomass [4—6], and the unfavorable phenomenon of lowered sedimentation
capacity of activated sludge [7-9]. The causes of such problems are complex, and possible
solutions are often burdened with technological barriers. As a last resort, overcoming
the operational difficulties may even lead to changes in the construction of the WWTP
technological system. The efficiency of the biological wastewater treatment process can be
significantly improved by using the integrated fixed-film activated sludge (IFAS) technol-
ogy, i.e., a system of suspended biomass in combination with biomass settled on a textile

Int. ]. Environ. Res. Public Health 2022, 19, 5985. https:/ /doi.org/10.3390/ijerph19105985

https:/ /www.mdpi.com/journal/ijerph


https://doi.org/10.3390/ijerph19105985
https://doi.org/10.3390/ijerph19105985
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/ijerph
https://www.mdpi.com
https://orcid.org/0000-0002-3515-2915
https://orcid.org/0000-0003-3323-7648
https://doi.org/10.3390/ijerph19105985
https://www.mdpi.com/journal/ijerph
https://www.mdpi.com/article/10.3390/ijerph19105985?type=check_update&version=1

Int. |. Environ. Res. Public Health 2022, 19, 5985 20of 18

Feed

i
Anaerobic

bed. Importantly, thanks to its modular structure, this technology can be used in existing
facilities of various structures without the need to expand the system, making it a literally
“tailor-made” solution.

There are two alternative technological solutions that combine the operation of conven-
tional activated sludge chambers and bio-beds. The IFAS and moving bed biofilm reactor
(MBBR) technologies have been used since the 1990s with various modifications [10]. In
particular, solutions have been implemented to improve the efficiency of removing nutri-
ents such as total nitrogen (TN) and total phosphorus (TP), but also to improve sludge
sedimentation properties and more efficiently reduce biological oxygen demand (BOD).
Both technologies use bio-carriers in the form of fibers, materials, or bio-balls that increase
the active surface inhabited by bacteria or other microorganisms of the activated sludge.
The main difference between the solutions is that in the case of IFAS, some of the activated
sludge is returned to the denitrification chamber (Figure 1b). The process of removing
ammonium nitrogen (NH4-N) is carried out both on the carriers and on the surface of the
flocs. In MBBR reactors, microorganisms forming the biofilm grow on the surface and
inside the bio-carriers, and it is mainly them that take part in the wastewater treatment
process (Figure 1a). There are currently many modifications of the IFAS system; typically,
the carriers are placed only in the aerobic zone.

b)

Carriers . wCarriers  Activated sludge

Clarifier

Effluent

Aerobic

Figure 1. Schematic comparison of moving bed biofilm bioreactor (MBBR) (a) and integrated fixed-
film activated sludge (IFAS) (b).

Research by Malovanyy et al. [11] demonstrates the higher efficiency of the IFAS
reactor compared to the MBBR reactor. According to Jdegaard [10], nitrification in IFAS
systems is achieved at lower retention times (RT) compared to the conventional system;
lower RT results in a greater proportion of carbon in the denitrification processes. Denitrifi-
cation in IFAS reactors can be performed as pre-, post-, and combined denitrification [10].
The results of research by Vergine et al. [12] indicate that even with full aeration, intensive
denitrification can occur due to the fouling of the bio-carriers. On the other hand, phos-
phorus removal in reactors can be performed as chemical precipitation or using biological
methods [13]. In the case of nitrification, Randall et al. [14] have demonstrated that this
process can become more efficient by enriching the reactor with nitrifying microorganisms;
however, the authors also emphasize that as chemical oxygen demand (COD) increases,
competition between heterotrophic bacteria in the biofilm can occur, resulting in the deteri-
oration of the process. According to Shao et al. [15], the optimal conditions for nitrification
in the IFAS-SBR reactor are achieved when COD is 150 mg/dm3.

It has also been shown that to ensure the proper parameters of the IFAS process, it is
necessary to control the production of extracellular polymeric substances (EPS) for both
biofilm and activated sludge. Its amount depends on the type of bacteria (heterotrophs
produce more of it) and affects the transfer of nutrients into the biofilm. Interestingly,
research by Piechna et al. [16] indicates that the removal of organic pollutants is mainly
performed by bacteria in the activated sludge and not by those forming a biofilm on the
bio-carriers. In terms of dissolved oxygen (DO) demand, it appears that it is lower for IFAS
systems compared to MBBR [17], although studies [18] have shown that a DO concentration
of 4 mg/dm? is required to comply with the norm for ammonium ion concentration in the
outflow. These findings are in general agreement with [19], where DO concentrations for



Int. |. Environ. Res. Public Health 2022, 19, 5985 30f 18

nitrification and denitrification efficiencies in the IFAS reactor were found to be 4.5 and
2.5 mg/dm?3, respectively.

Research by Johnson et al. [20] highlights the benefits of using bio-carrier solutions
in winter. The authors’ research confirms that at low temperatures, the efficiency of
ammonium ion oxidation (fraction of NH,4-N oxidation activity) is higher on the carriers
compared to the suspended sediment.

The authors of this publication had the opportunity to conduct research during the
period of developing and expanding biofilm on the textile bed and to observe how this
technology works at a full-scale activated sludge WWTP. This paper presents selected
research results from six months (184 days) of operation of a WWTP using the IFAS
technology. Although there are various solutions concerning bio-carriers in IFAS systems,
the most common biomass carriers include free-floating media with a large active surface
whose density is close to water density. The presented IFAS system with biomass settled
on textile beds is one of the least common solutions. So far, little attention has been paid to
the environmental and operational factors affecting protozoan and small metazoan in the
IFAS system.

2. Material and Methods
2.1. Activated Sludge System Characteristics

The system under study is a mechanical-biological WWTP in Mirkéw (Lower Silesia,
Poland). Wastewater is delivered and transported to it via a combined sewer system
whose maximum daily supply has been determined at 3700 m®/d and the maximum
hourly supply at 280 m3/h. The treatment plant in Mirkéw is focused on the treatment
of municipal wastewater using mechanical and biological methods with chemical pre-
cipitation of phosphorus. At the stage of mechanical wastewater treatment, debris and
the mineral fraction are removed by the traveling screens and sand, respectively. The
process of biological wastewater treatment begins in the chambers of the BIO I reactor. The
reactor consists of eight chambers: an equalization tank, two dephosphatation chambers,
three denitrification chambers, a stabilization tank, and a storage tank. Wastewater from
the BIO I reactor flows to two BIO II reactors (marked as KN1 and KN2). In a single BIO
II reactor, there are two separate chambers; the first can function as both a nitrification
and denitrification chamber, while the second (main) chamber is solely a nitrification
chamber (aerobic). Excess sludge from the BIO Il reactor is recirculated to the first denitrifi-
cation chamber in the BIO I reactor. After the treatment processes in the BIO II reactors,
the wastewater from the nitrification chamber is transported through open channels to
two radial secondary settling tanks (clarifiers), in which the sedimentation process occurs.
From there, secondary sludge is returned to the pre-denitrification chamber or stabilization
tank in the BIO I reactor. Figure 2 shows a simplified diagram presenting the technological
system and modules.

[l Textile Fixed Bed Activated sludge:-
Feed e Clarifier

Figure 2. Simplified technological diagram of the WWTP in Mirkéw with the installed modules
(textile fixed beds).



Int. |. Environ. Res. Public Health 2022, 19, 5985 40f18

2.2. IFAS System

Modernization work aimed at the implementation of the IFAS technology started at the
treatment plant in January 2021, without additional changes to the existing technological
system. Bio-carriers in the form of fibers grouped in modules were placed only in the
aerobic zone of the KN1 and KN2 chambers. A total of 24 modules were installed, 12 in
each chamber. The arrangement of modules during installation in the KN2 chamber is
shown in Figure 3.

i

e 1T T

Figure 3. Cleartec BioCurlz biological bed modules (IFAS technology) attached to the activated
sludge chambers (a); single module with biotextile for biofilm development (b); fragment of biotextile
before installation—close-up (c).

Installing bio-beds in the treatment plant was intended to solve problems connected
with higher pollutant load in the KN1 and KN2 chambers by increasing the amount of
biomass, which would improve the efficiency of wastewater treatment in the existing
chambers. WWTP in Mirkéw for many years struggle with variable inflow and high
pollutant load. The increase in biomass occurs through its growth on a textile bed made
of a combination of polypropylene and saran (PVdC). Due to this, it is assumed that the
biomass in the chambers will be concentrated in modules, thus creating the right conditions
for processing an increased load of pollutants and treating more wastewater per time unit.

Bio-beds were initially installed in the KN1 chamber, while the KN2 chamber kept
operating according to the traditional system. In March 2021, the modules were installed in
the KN2 chamber, by which time the KN1 chamber had already been operating in the fixed
and suspended biomass technology. Sewage was directed to the KN2 chamber in April
2021, and sampling began two weeks after launching its operation.

2.3. Analytical Methods

Samples for microbiological and qualitative analyses (sludge settleability, pollution
indicators) were collected from April to October 2021, which corresponds to 184 days of
operation. Activated sludge samples were collected only from the KN2 chamber in two
forms: as suspended biomass (sludge from the sludge chamber) and as fixed biomass
(sludge collected from a single fiber). Collecting sludge from the fibers was possible thanks
to a small removable control module that could be pulled out through an opening in the
KN2 chamber (Figure 4). Samples of treated wastewater for qualitative analyses were
taken from a collecting well located behind the secondary settling tanks before the sewage
was discharged into the receiving tank; raw sewage was collected at the inflow to the
treatment plant.



Int. |. Environ. Res. Public Health 2022, 19, 5985 50f18

Figure 4. Single textile bed module for collecting sediment samples: fibers with a thick layer of
sediment on the 59th day of operation (a); fibers with a thin sediment layer and visible clearances on
the 114th day of operation (b); close-up of fibers on the 114th day of operation (c).

Microbiological tests were carried out using confocal microscopy (Nikon Eclipse Ni-E
C2, Japan) equipped with a 5-megapixel color digital camera (DS-Filc) and Nikon CFI
60 brightfield system. More than 20 random fields in each sample plate were viewed to
determine the qualitative and semi-quantitative content of the biological component. The
presence of protozoan and metazoan was marked by a numerical value. Calculation of
% relative abundance was carried out by taking into account the total number of micro-
and macrofauna and presence index (PI) (0.5—rare; 1—secondary; 1.5—super secondary;